

Antiepileptic Drug Therapy for Status Epilepticus

Daeyoung Kim^a, Jae-Moon Kim^a Yong Won Cho^b, Kwang Ik Yang^c Dong Wook Kim^d, Soon-Tae Lee^e Young Joo No^f, Jong-Geun Seo^g Jung-Ick Byun^h Kyung Wook Kangⁱ Keun Tae Kim^b, on behalf of the Drug Committee of Korean Epilepsy Society

^aDepartment of Neurology, Chungnam National University Hospital, Chungnam National University College of Medicine, Daejeon, Korea ^bDepartment of Neurology, Keimyung University School of Medicine, Daegu, Korea ^cDepartment of Neurology Soonchunhyang University College of Medicine, Cheonan Hospital, Cheonan, Korea ^dDepartment of Neurology, Konkuk University School of Medicine, Seoul, Korea ^eDepartment of Neurology, Seoul National University Hospital, Seoul Korea ¹Department of Neurology, Samsung Noble County, Yongin, Korea Department of Neurology, School of Medicine, Kyungpook National University, Daegu, Korea ^hDepartment of Neurology, Kyung Hee University Hospital at Gangdong, Seoul, Korea Department of Neurology, Chonnam National University Hospital, Chonnam National University School of Medicine, Gwangju, Korea

Received	April 1, 2020
Revised	August 1, 2020
Accepted	August 3, 2020

Correspondence

Jae-Moon Kim, MD, PhD Department of Neurology, Chungnam National University Hospital, Chungnam National University College of Medicine, 282 Munhwa-ro, Jung-gu, Daejeon 35015, Korea Tel +82-42-280-7934 Fax +82-42-252-8654 E-mail jmoonkim@cnu.ac.kr

Yong Won Cho, MD, PhD Department of Neurology, Keimyung University School of Medicine, 1095 Dalgubeol-daero, Dalseo-gu, Daegu 42601, Korea Tel +82-53-258-7832 Fax +82-53-258-4380 E-mail neurocho@gmail.com Status epilepticus (SE) is one of the most serious neurologic emergencies. SE is a condition that encompasses a broad range of semiologic subtypes and heterogeneous etiologies. The treatment of SE primarily involves the management of the underlying etiology and the use of antiepileptic drug therapy to rapidly terminate seizure activities. The Drug Committee of the Korean Epilepsy Society performed a review of existing guidelines and literature with the aim of providing practical recommendations for antiepileptic drug therapy. This article is one of a series of review articles by the Drug Committee and it summarizes staged antiepileptic drug therapy for SE. While evidence of good quality supports the use of benzodiazepines as the first-line treatment of SE, such evidence informing the administration of second- or third-line treatments is lacking; hence, the recommendations presented herein concerning the treatment of established and refractory SE are based on case series and expert opinions. The choice of antiepileptic drugs in each stage should consider the characteristics and circumstances of each patient, as well as their estimated benefit and risk to them. In tandem with the antiepileptic drug therapy, careful searching for and treatment of the underlying etiology are required.

Key Words status epilepticus, seizure, antiepileptic drugs, benzodiazepines, anesthetics, drug therapy.

INTRODUCTION

Status epilepticus (SE) is one of the most serious neurologic emergencies. SE is defined as "a condition resulting either from the failure of the mechanisms responsible for seizure termination or from the initiation of mechanisms which lead to abnormally prolonged seizures...that can have long-term consequences...including neuronal death, neuronal injury, and alteration of neuronal networks, depending on the type and duration of seizures."¹ This conceptual definition proposed by the International League Against Epilepsy (ILAE) Task Force on classification of status epilepticus also provides two operational time points: the onset of abnormally prolonged seizure (t_1) and the onset of the long-term consequences (t_2). These time points vary depending on the type of seizures.² For convulsive SE (CSE), t_1 and t_2 are reportedly 5 and 30 min, respectively.¹ Hence, the ideal treatment of CSE should be completed within the window of 5–30 min in order to prevent long-term consequences.

The heterogeneous classification of SE based on the age at onset, etiology, seizure semiology, or electroclinical characteristics³⁻⁸ has informed the recent classification of SE proposed by the ILAE Task Force based on the following four axes: semiology, etiology, electroencephalography (EEG) correlates, and age.¹ The foundation of the classification system, semiologic classification refers to the classification of the clinical presentation of SE according to two main taxonomic criteria (Fig. 1): 1) the presence or absence of prominent motor symptoms and 2) the degree of consciousness impairment. SE with prominent motor

[©] This is an Open Access article distributed under the terms of the Creative Commons Attribution Non-Commercial License (https://creativecommons.org/licenses/by-nc/4.0) which permits unrestricted non-commercial use, distribution, and reproduction in any medium, provided the original work is properly cited.



Fig. 1. Classification scheme for status epilepticus proposed by the International League Against Epilepsy Task Force on classification of status epilepticus. NCSE: nonconvulsive SE, SE: status epilepticus.

symptoms and impaired consciousness can be classified as a CSE, also known as tonic-clonic SE. SE without prominent motor symptoms is summarized as nonconvulsive SE (NCSE).

It is noteworthy that the symptoms and signs of SE change dynamically over the course of SE–e.g., bilateral CSE frequently evolve into a coma state with subtle, if any, convulsive movements. This condition is traditionally called subtle SE. If the patient presents to the hospital in this stage, the semiology of SE might be classified as NCSE with coma. Regarding the therapeutic approach to as well as proper classification of SE, however, it is more appropriate to classify SE according to the true initial semiology of seizures, which can only be presumed in some cases. If NCSE with coma is presumed to have evolved from CSE, it is recommended that the patient be treated for the latter.

The primary goal of the treatment of SE is to rapidly terminate epileptic activity, ideally before t₂, in order to prevent long-term consequences. SE, however, is not a single disease entity but rather a condition attributable to wide range of etiologies. Hence, the treatment of SE should encompass both antiepileptic drug therapy to terminate seizures and treatments of the specific etiologies. The Drug Committee of the Korean Epilepsy Society performed a review of the existing guidelines and literature with the aim of providing practical recommendations for antiepileptic drug therapy. As one report of the series of review articles produced by that committee, this article discusses the use of antiepileptic drug therapy to stop epileptic activity. Although the etiology of SE and its treatment are beyond the scope of this article, the importance of ascertaining and treating the etiology of SE should not be overlooked at any point in the course of the treatment for SE.

ANTIEPILEPTIC DRUG THERAPY FOR CONVULSIVE STATUS EPILEPTICUS

CSE can be divided into four stages: early, established, refractory, and super-refractory.⁹⁻¹² It is recommended that this stage-based conception of CSE inform treatments of the condition.¹³ Seizure activity that persists for more than 5 min is considered early SE, and first-line treatment should be administered at this stage (Fig. 2). The failure of the first-line treatment or the persistence of seizure for more than 10 min indicates the presence of established SE as well as the need to initiate second-line treatment. Refractory SE indicates the failure of the second-line treatment with continuous seizure activity or recurrent seizures without the recovery of consciousness. If SE continues or recurs 24 h or more after the anesthetic therapy, the patient's condition is considered super-refractory.

Early status epilepticus: first-line treatment

The first-line treatment for early SE mainly comprises the administration of benzodiazepines, the most frequently used of which include diazepam, lorazepam, and midazolam. Each of these drugs has been established as an effective first-line treatment for CSE based on randomized controlled trials.¹⁴⁻²⁰

Diazepam

Diazepam is the first benzodiazepine used for the treatment of epilepsy and SE. Highly lipophilic and rapidly enters the brain, diazepam can be administered intravenously as a bolus of 0.15–0.2 mg/kg up to 10 mg.²¹⁻²³ Considering the relatively long elimination half-life of diazepam, its rapid redis-

Kim D et al.



Fig. 2. Treatment options for convulsive status epilepticus at different stages. t₁: the onset of abnormally prolonged seizure, t₂: the onset of the long-term consequences. BS: burst-suppression pattern, CI: continuous infusion, DZP: diazepam, EEG: electroencephalography, FPHT: fosphenytoin, IM: intramuscular, IV: intravenous, KET: ketamine, LCM: lacosamide, LEV: levetiracetam, LZP: lorazepam, MDZ: midazolam, PB: phenobarbital, PE: phenytoin sodium equivalent, PHT: phenytoin, PPF: propofol, PTB: pentobarbital, SE: status epilepticus, THP: thiopental, VPA: valproate.

tribution into peripheral tissues shortens its duration of action; repeated doses or an alternative longer-acting antiepileptic drug is usually required.

Lorazepam

Lorazepam can be administered intravenously. Although lorazepam has a longer onset of action relative to diazepam, it is less lipophilic and does not feature diazepam's rapid redistribution into peripheral tissues; consequently, it acts for a longer duration.²⁴ This pharmacokinetic property favors its use in early SE. Four randomized controlled trials compared intravenous (IV) lorazepam and IV diazepam.14,15,17,20 One of these trials showed the superiority of lorazepam at 0.05-0.1 mg/kg in seizure control over diazepam at 0.3-0.4 mg/ kg.15 While the other trials also appeared to favor lorazepam (4, 2, and 0.1 mg/kg, respectively) over diazepam (10, 5, and 0.2 mg/kg, respectively), their findings were not statistically significant.14,17,20 A meta-analysis of three trials found that lorazepam performed significantly better in lowering the risk of noncessation of seizures compared with diazepam [risk ratio (RR) 0.64, 95% confidence interval (CI) 0.45-0.90] and of continuation of SE requiring a different drug or general anesthesia (RR 0.63, 95% CI 0.45-0.88).²⁵ The recommended dosage of IV lorazepam is 0.1 mg/kg, up to maximum of 4 mg, administered at 2 mg/min. The dosage may be repeated once.21-23,26

Midazolam

Midazolam is a water-soluble benzodiazepine. At a physiologic pH, midazolam undergoes a conformational change to becomes lipophilic.²⁷ Its water solubility allows midazolam to be administered via multiple routes, including by intramuscular (IM) injection. A randomized controlled trial compared the efficacy of IM midazolam (10 mg for body weight >40 kg, 5 mg for body weight 13–40 kg) as an out-of-hospital treatment with that of IV lorazepam (4 mg for body weight >40 kg, 2 mg for body weight 13–40 kg) (Rapid Anticonvulsant Medication Prior to Arrival Trial).¹⁹ While these two drugs have similar safety, IM midazolam is shown to be superior to IV lorazepam in terms of seizure control. In the treatment of CSE, IV or IM midazolam can be administered at a dose of 0.2 mg/kg up to 10 mg.²¹

Established status epilepticus: second-line treatment

Seizures continue and progress to established SE in about 40% of patients with CSE despite benzodiazepine administration as the first-line treatment. The second-line treatment for established SE consists of a loading dose of antiepileptic drugs. Frequently used antiepileptic drugs include phenytoin or fosphenytoin, valproate, levetiracetam, phenobarbital, and lacosamide. There is no clear evidence for the relative superiority of any of these drugs.²² A meta-analysis of the efficacy of secondline drugs in terminating seizure activity showed that valproate exhibited the highest efficacy (75.7%; 95% CI 63.7–84.8%), followed by phenobarbital (73.6%; 95% CI 58.3–84.8%), levetiracetam (68.5%; 95% CI 56.2–78.7%), and phenytoin (50.2%; 95% CI 34.2–66.1%).²⁸ Lacosamide was excluded from the meta-analysis due to insufficient data. Another recent metaanalysis found that phenobarbital was superior to the others with respect to SE cessation, while lacosamide and valproate performed better in terms of tolerance.²⁹ However, because the quality of evidence in these meta-analyses was insufficient, the results cannot be considered definitive.

The recent randomized clinical trial Established Status Epilepticus Treatment Trial randomized patients aged >2 years to one of three pharmacotherapeutic regimens: 20 mg PE/kg fosphenytoin, 40 mg/kg valproate, and 60 mg/kg levetiracetam. While the sample size was originally designed to be 1,500 patients, enrollment was discontinued after 400 patients (384 unique patients) because the trial met the predefined criterion for futility of finding one drug to be superior or inferior.^{30,31} The primary outcome of the cessation of SE and improvement in the level of consciousness at 60 min occurred in 68 patients assigned to levetiracetam (47%; 95% credible interval 39– 55%), 53 assigned to fosphenytoin (45%; 95% credible interval 36–54%), and 56 assigned to valproate (46%; 95% credible interval 38–55%). The incidence rates of adverse events were similar across the treatment arms.

The lack of sufficient evidence for the second-line treatment of established SE means that no single drug is recommended over the others. Each drug has its own advantages and disadvantages depending on the clinical context. The choice of second-line drug relies largely on its availability and the systemic condition of the patient.

Phenobarbital

JCN

Phenobarbital primarily acts by enhancing γ -aminobutyric acid (GABA) inhibition. As one of the oldest drugs used to treat SE, the treatment efficacy of phenobarbital has been demonstrated for both early and established SE. In a randomized controlled study that enrolled 384 patients with CSE, phenobarbital (15 mg/kg) was found to be as effective as lorazepam (0.1 mg/kg) as a first-line treatment.¹⁶ However, despite being effective in the treatment of established SE as well as early SE, the unfavorable safety profile of phenobarbital restricts its use–respiratory depression, hypotension, and sedation are commonly encountered adverse events, although serious systemic toxicities are rare. The IV loading dose of phenobarbital is 10–20 mg/kg.^{21-23,26} The infusion rate should not exceed 100 mg/min in adults and 2 mg/kg/min in children.

Phenytoin and fosphenytoin

Phenytoin is one of the longest-standing antiepileptic drugs

used in the treatment of SE. When delivered intravenously, phenytoin should be diluted in normal saline and injected directly into a large vein. The concentration of phenytoin in the injected solution should not exceed 10 mg/mL. The usual loading dose is 15–20 mg/kg: 15 mg/kg for older adults and 18–20 mg/kg for younger adults. Two hours after completing the infusion, doses of 15 and 18 mg/kg will increase the phenytoin serum concentrations in adults by approximately 20 and 23 μ g/mL, respectively.³² The serum phenytoin concentration measured 2 h after loading may help to guide the timing of its maintenance dose.³³ The infusion rate should not exceed 50 mg/min in adults and 1 mg/kg/min in children.

Phenytoin is only slightly soluble at a pH of 7 or less, but increases markedly at higher pH values. Parenteral phenytoin is therefore formulated in an aqueous vehicle consisting of 40% propylene glycol and 10% ethanol with a pH of 12. This may cause pain, burning, or itching sensations, and thrombophlebitis at the infusion site. Purple-glove syndrome is a potentially severe complication with an unknown pathophysiology.³⁴ The IV administration of phenytoin can also cause cardiovascular complications such as hypotension and arrhythmia, including ventricular fibrillation. A high concentration of phenytoin and a rapid rate of administration are related to these complications.³⁵ The heart rhythm should therefore be monitored during the IV administration of phenytoin.

Fosphenytoin is a water-soluble prodrug of phenytoin. While fosphenytoin itself has no known antiepileptic drug activity, it rapidly and completely converts to phenytoin. After administration, 1.5 mg of fosphenytoin sodium converts to 1 mg of phenytoin sodium. To prevent confusion, fosphenytoin is packed as a milligram phenytoin sodium equivalent (mg PE). Thus, 100 mg PE of fosphenytoin and 100 mg of phenytoin yield the same molar amounts of phenytoin sodium. Fosphenytoin can be diluted in various solutions including dextrose and lactated Ringer solutions. The loading dose of fosphenytoin can range from 15 mg PE/kg to 20 mg PE/kg, and it can be infused at much faster rates of up to 150 mg PE/min. Local reactions and cardiovascular complications associated with IV administration occur significantly less often with fosphenytoin than with phenytoin.³⁶

Valproate

Valproate is a broad-spectrum antiepileptic drug exhibiting efficacy against all seizure types. The common IV loading dose is 15–45 mg/kg, with an infusion rate of 6–10 mg/kg/ min.^{37,38} Valproate is well tolerated, with a low overall incidence of adverse events; dizziness, mild hypotension, and mild thrombocytopenia are the most common. Valproate administration has been associated with encephalopathy char-

acterized by an acute alteration of consciousness. The most feared adverse event is fatal hepatotoxicity, for which young age is a risk factor.³⁹

Levetiracetam

Levetiracetam is a broad-spectrum antiepileptic drug with a unique mechanism of action and favorable pharmacokinetic and safety profiles. The minimal plasma protein binding of levetiracetam makes drug interactions unlikely. The recommended loading dose is 60 mg/kg, with a maximum of 4,500 mg.²² Adverse events are usually mild and transient, and the most common ones include sedation and thrombocytopenia.⁴⁰ Levetiracetam can also cause psychiatric adverse events such as agitation and psychosis, but such events are rarely reported when using levetiracetam to treat SE.⁴¹ Levetiracetam is excreted renally, and dose adjustments are recommended in the presence of renal impairment.

Lacosamide

Lacosamide acts primarily by selectively enhancing the slow inactivation of voltage-gated sodium channels without interfering with fast inactivation. Animal models of SE have shown the potential of lacosamide in seizure suppression and neuroprotection.⁴² Although the current evidence for the use of lacosamide is limited, the availability of an IV solution has resulted in this drug being increasingly used in the treatment of SE.43,44 A systematic review estimated the efficacy of lacosamide in the treatment of CSE at 61%;44 however, that systematic review used retrospective evidence collected from studies performed at heterogeneous therapeutic stages. While the most commonly used loading dose was 400 mg, the most appropriate dose remains to be established. One study suggested using a dose in excess of 5.3 mg/kg to ensure higher efficacy,45 while another recommended 10-12 mg/kg at an infusion rate of 0.4 mg/kg/min as a safe loading dose.⁴⁶ Adverse events associated with lacosamide are usually mild or moderate, and mainly consist of dizziness, abnormal vision, diplopia, and ataxia. A possible concern about lacosamide acting as a sodium-channel modulator is atrioventricular block. Lacosamide was found to prolong the PR interval in a dosedependent manner.46

Refractory and super-refractory status epilepticus: third-line treatment

SE is considered refractory when the first- and second-line treatments fail and seizures continue or recur. Such treatment resistance reportedly occurs in 23% to 43% of patients with SE.⁴⁷⁻⁵⁰ In-hospital mortality of refractory SE has been reported to range between 17% and 39%. The mainstay of treatment in this stage is the continuous administration of IV an-

esthetic drugs such as midazolam, barbiturates, and propofol. However, there is no clear evidence for guiding the treatment of refractory SE. Furthermore, observational studies have associated the continuous administration of IV anesthetic drugs with independent risks of undesirable events and death.⁵¹⁻⁵⁴ Hence, the choice of treatment depends on its estimated benefit and risk to individual patients. Applying a loading dose of another second-line agent can be beneficial in some patients with refractory SE. The intensity and duration of the continuous infusion of IV anesthetic drugs should be guided by continuous EEG monitoring, with a typical regimen involving the maintenance of electrographic seizure cessation or burst suppression for at least 24 h before slowly reducing the anesthetic agents.

Midazolam

Midazolam is widely used for continuous infusions due to its water solubility, rapid onset, and short duration of action. However, tolerance to midazolam can increase the dosing requirement during continuous infusion.⁵⁵ Furthermore, the increased volume of distribution associated with continuous infusion will prolong the elimination of midazolam. Respiratory suppression and hypotension are frequently encountered during continuous infusion. A 0.2 mg/kg loading dose of IV midazolam by bolus injection followed by continuous infusion at 0.05–2 mg/kg/h is recommended.^{21,56} The infusion rate can be increased gradually under guidance from continuous EEG monitoring.

Propofol

Propofol is an anesthetic agent characterized by a rapid onset and short duration of action. Furthermore, its favorable pharmacokinetic properties and little prolongation of elimination after long-term continuous infusion are major advantages to its use.⁵⁷ While its mechanism of action has yet to be fully elucidated, propofol seems to stimulate GABA receptors, block N-methyl-D-aspartate (NMDA) receptors, and reduce calcium influx through slow calcium channels.⁵⁸

Characterized by lactic acidosis, rhabdomyolysis, renal failure, and heart failure, propofol infusion syndrome is a rare but dangerous complication of propofol administration. Risk factors for propofol infusion syndrome include young age, carbohydrate depletion, the concomitant use of corticosteroids, and prolonged infusion at high doses (e.g., for longer than 48 h at dosages exceeding 5 mg/kg/h).⁵⁹ Other adverse events include hypotension, respiratory suppression, bradycardia, and hypertriglyceridemia. Propofol can be administered intravenously as a loading bolus of 1–2 mg/kg. If seizures persist, bolus delivery may be repeated until a total dose of 5 mg/kg is reached. Continuous infusion can begin

at a dosage of 5–10 mg/kg/h and then be gradually reduced to a dosage that is sufficient to maintain a burst suppression pattern on EEG.^{26}

Thiopental and pentobarbital

Thiopental and pentobarbital are barbiturates that act as GA-BA_A agonists. These drugs tend to accumulate in the body, resulting in a prolonged duration of action and delayed recovery after discontinuation. Although barbiturates induce strong antiepileptic effects, they have been associated with more adverse events compared with other drugs:60 A meta-analysis found pentobarbital to be associated with lower frequencies of short-term treatment failure, breakthrough seizures, and changes to the infusion of another medication compared with midazolam and propofol;⁶¹ however, adverse events are reportedly more common when taking barbiturates than either midazolam or propofol.⁶⁰⁻⁶² Hypotension and respiratory suppression are common with the continuous infusion of barbiturates, and other adverse events include hepatotoxicity and immunosuppression. It is recommended that thiopental be administered at a loading dose of between 1 mg/ kg and 5 mg/kg, with continuous infusion at 0.5-5 mg/kg/ h.^{12,23,63,64} Pentobarbital can be administered at a loading dose of 5-15 mg/kg,^{12,21,63} and its infusion rate should not exceed 50 mg/min, with continuous infusion at 0.5-5 mg/kg/h being recommended. For both drugs, continuous infusion should begin at a relatively low rate and then subsequently be titrated to achieve a burst-suppression pattern on EEG.

Ketamine

Ketamine is a noncompetitive NMDA receptor antagonist. Studies suggest that the internalization of inhibitory GAB-AA receptors and the mobilization of excitatory NMDA receptors to the membrane are associated with refractory SE.65,66 As a primary mechanism of action, NMDA-receptor antagonism makes ketamine an attractive option for treating refractory SE. Ketamine can also exert anesthetic and analgesic effects without profoundly impairing consciousness. Furthermore, the administration of ketamine does not necessarily require endotracheal intubation or mechanical ventilation, exhibits sympathomimetic properties that are absent in other third-line anesthetic agents, and can increase the blood pressure. Ketamine has a short half-life of 2-3 h. It is primarily metabolized through the cytochrome P450 system. Although ketamine had been commonly administered to patients with SE refractory to one or more anesthetic agents,67,68 a meta-analysis found the efficacy of ketamine to be as high as 64% across 3 days when used to address refractory SE, with this efficacy decreasing to 32% across 26.5 days.69

Adverse events associated with ketamine include hyper-

tension, increased intracranial pressure, arrhythmia, hallucinations, hypersalivation, nausea, and vomiting.^{69,70} The recommended loading dose ranges from 0.5 mg/kg to 4.5 mg/ kg, and the recommended dosage range for continuous infusion is 0.3–5 mg/kg/h.^{23,60,64} The EEG pattern related to the clinical efficacy of ketamine is heterogeneous.⁶⁹ The cessation of seizure activities rather than burst-suppression is recommended as a therapeutic target.

ANTIEPILEPTIC DRUG THERAPY FOR NONCONVULSIVE STATUS EPILEPTICUS

NCSE has been broadly classified as two conditions with different prognoses according to the patient's status: 1) ambulatory patients with mild or no impairment of consciousness and electroencephalographic SE (so-called "walking wounded" or NCSE proper) and 2) comatose patients with electroencephalographic SE (so-called "ictally comatose" or comatose NCSE), who have a significantly worse prognosis.71,72 This dichotomy of NCSE is maintained in the classification of the ILAE Task Force (Fig. 1). NCSE with coma could be a manifestation of either uncontrolled CSE (subtle SE) or NCSE emerging in critically ill patients with coma. The time points of t₁ (after the time at which treatment should be started) and t2 (before the time at which SE should ideally be terminated) for NCSE would vary considerably among the different subtypes of NCSE. There is little evidence to inform the definition of time points in focal NCSE with impaired consciousness without coma, but a t_1 of 10 min and a t_2 of >60 min have been proposed.¹ No time points have been established for generalized NCSE without coma (i.e., absence SE).

The antiepileptic drug therapy for NCSE is largely inferred from that for CSE. However, because the prognosis differs across the subtypes as well as their diverse etiologies, the treatment of NCSE remains controversial.⁷³ Moreover, there is no consensus on how aggressively it should be treated. The choice of treatment should take into account the etiology and subtype of NCSE as well as the clinical course of each patient, with a particular emphasis on the risk-to-benefit ratio of treatment.

First- and second-line treatments for NCSE follow the same protocols as those for CSE. If the first- and second-line treatments fail, the administration of additional loading doses of previously unused second-line antiepileptic drugs is recommended before proceeding to the third-line treatment.⁷³ As for CSE, there is little evidence for the best anesthetic drug to achieve seizure control in NCSE that is refractory to first-and second-line treatments. IV anesthetic drugs are reportedly used to treat from 11% to 69% of patients with refracto-

ry NCSE.^{49,53,54,74} It is noteworthy that the risk of IV anesthetic drug therapy is likely to be greater in patients with NCSE, especially in the case of focal NCSE with impaired consciousness without coma.^{53,54} The outcome is likely to be better in NCSE without coma than in CSE or NCSE with coma.⁷² It is recommended that IV anesthetic drugs be avoided when treating NCSE patients without coma. The administration of newer broad-spectrum antiepileptic drugs might be worth considering in such cases.⁷³

CONCLUSION

Based on a review of the guidelines and literature performed by the Drug Committee of the Korean Epilepsy Society, the present review has summarized the recommended approach to administering antiepileptic drug therapy for SE. Due to the lack of high-quality evidence regarding the treatment of SE that has progressed beyond the early stage, many of the present recommendations are based on case series or expert opinions. Furthermore, the controversies in the literature mean that which second- or third-line treatment option is superior remains unclear. Hence, the decisions regarding treatment should consider the characteristics and circumstances of each patient. Novel antiepileptic drugs-especially those with parenteral formulations-may lead to new treatment options for SE.75 Moreover, early combinations of antiepileptic drugs with different mechanisms of action might be beneficial when treating SE.75,76 However, evidence for the efficacy of novel antiepileptic drugs or rational polytherapies for SE is still lacking, and so these therapeutic options should be applied based on a sound understanding of the pharmacokinetics, pharmacodynamics, and mechanism of action of each antiepileptic drug whose use is being considered. In tandem with the antiepileptic drug therapy, careful search for and treatment of the underlying etiology are required.

Author Contributions _

Conceptualization: all authors. Investigation: all authors. Writing—original draft: Daeyoung Kim. Writing—review & editing: all authors.

ORCID iDs .

Daeyoung Kim Jae-Moon Kim Yong Won Cho Kwang Ik Yang Dong Wook Kim Soon-Tae Lee Young Joo No Jong-Geun Seo Jung-Ick Byun Kyung Wook Kang Keun Tae Kim https://orcid.org/0000-0001-9056-0017 https://orcid.org/0000-0002-5035-9877 https://orcid.org/0000-0002-6127-1045 https://orcid.org/0000-0001-6343-6520 https://orcid.org/0000-0003-4484-0602 https://orcid.org/0000-0002-4484-0602 https://orcid.org/0000-0002-3944-5735 https://orcid.org/0000-0002-6224-4575 https://orcid.org/0000-0001-9362-8670 https://orcid.org/0000-0002-7124-0736

Conflicts of Interest _

The authors have no potential conflicts of interest to disclose.

Acknowledgements .

None

REFERENCES

- Trinka E, Cock H, Hesdorffer D, Rossetti AO, Scheffer IE, Shinnar S, et al. A definition and classification of status epilepticus--report of the ILAE Task Force on classification of status epilepticus. *Epilepsia* 2015;56:1515-1523.
- 2. Kim D, Cho JW, Lee J, Joo EY, Hong SC, Hong SB, et al. Seizure duration determined by subdural electrode recordings in adult patients with intractable focal epilepsy. *J Epilepsy Res* 2011;1:57-64.
- Gastaut H. Clinical and electroencephalographical classification of epileptic seizures. *Epilepsia* 1970;11:102-113.
- Commission on Classification and Terminology of the International League Against Epilepsy. Proposal for revised clinical and electroencephalographic classification of epileptic seizures. *Epilepsia* 1981;22:489-501.
- Shorvon SD. Definition, classification and frequency of status epilepticus. In: Shorvon S, editor. *Status epilepticus: its clinical features and treatment in children and adults.* Cambridge: Cambridge University Press, 1994;21-33.
- Engel J Jr; International League Against Epilepsy (ILAE). A proposed diagnostic scheme for people with epileptic seizures and with epilepsy: report of the ILAE Task Force on classification and terminology. *Epilepsia* 2001;42:796-803.
- Rona S, Rosenow F, Arnold S, Carreño M, Diehl B, Ebner A, et al. A semiological classification of status epilepticus. *Epileptic Disord* 2005; 7:5-12.
- 8. Shorvon S. The classification of status epilepticus. *Epileptic Disord* 2005;7:1-3.
- 9. Clark LP, Prout TP. Status epilepticus: a clinical and pathological study in epilepsy [1st of 3 parts]. *Am J Insanity* 1903;60:291-306.
- Clark LP, Pout TP. Status epilepticus: a clinical and pathological study in epilepsy [2nd of 3 parts]. Am J Insanity 1904;60:645-698-7.
- 11. Clark LP, Prout TP. Status epilepticus: a clinical and pathological study in epilepsy [3rd of 3 parts]. *Am J Insanity* 1904;60:81-108-3.
- 12. Shorvon S, Ferlisi M. The treatment of super-refractory status epilepticus: a critical review of available therapies and a clinical treatment protocol. *Brain* 2011;134:2802-2818.
- Trinka E, Höfler J, Leitinger M, Brigo F. Pharmacotherapy for status epilepticus. *Drugs* 2015;75:1499-1521.
- Leppik IE, Derivan AT, Homan RW, Walker J, Ramsay RE, Patrick B. Double-blind study of lorazepam and diazepam in status epilepticus. *JAMA* 1983;249:1452-1454.
- Appleton R, Sweeney A, Choonara I, Robson J, Molyneux E. Lorazepam versus diazepam in the acute treatment of epileptic seizures and status epilepticus. *Dev Med Child Neurol* 1995;37:682-688.
- Treiman DM, Meyers PD, Walton NY, Collins JF, Colling C, Rowan AJ, et al. A comparison of four treatments for generalized convulsive status epilepticus. Veterans Affairs Status Epilepticus Cooperative Study Group. N Engl J Med 1998;339:792-798.
- Alldredge BK, Gelb AM, Isaacs SM, Corry MD, Allen F, Ulrich S, et al. A comparison of lorazepam, diazepam, and placebo for the treatment of out-of-hospital status epilepticus. *N Engl J Med* 2001;345:631-637.
- Sreenath TG, Gupta P, Sharma KK, Krishnamurthy S. Lorazepam versus diazepam-phenytoin combination in the treatment of convulsive status epilepticus in children: a randomized controlled trial. *Eur J Paediatr Neurol* 2010;14:162-168.
- Silbergleit R, Durkalski V, Lowenstein D, Conwit R, Pancioli A, Palesch Y, et al. Intramuscular versus intravenous therapy for prehos-

JCN Antiepileptic Drug Therapy for Status Epilepticus

pital status epilepticus. N Engl J Med 2012;366:591-600.

- 20. Chamberlain JM, Okada P, Holsti M, Mahajan P, Brown KM, Vance C, et al. Lorazepam vs diazepam for pediatric status epilepticus: a randomized clinical trial. *JAMA* 2014;311:1652-1660.
- Brophy GM, Bell R, Claassen J, Alldredge B, Bleck TP, Glauser T, et al. Guidelines for the evaluation and management of status epilepticus. *Neurocrit Care* 2012;17:3-23.
- 22. Glauser T, Shinnar S, Gloss D, Alldredge B, Arya R, Bainbridge J, et al. Evidence-based guideline: treatment of convulsive status epilepticus in children and adults: report of the guideline committee of the American Epilepsy Society. *Epilepsy Curr* 2016;16:48-61.
- Minicucci F, Ferlisi M, Brigo F, Mecarelli O, Meletti S, Aguglia U, et al. Management of status epilepticus in adults. Position paper of the Italian League against Epilepsy. *Epilepsy Behav* 2020;102:106675.
- Greenblatt DJ, Ehrenberg BL, Gunderman J, Scavone JM, Tai NT, Harmatz JS, et al. Kinetic and dynamic study of intravenous lorazepam: comparison with intravenous diazepam. *J Pharmacol Exp Ther* 1989; 250:134-140.
- Prasad M, Krishnan PR, Sequeira R, Al-Roomi K. Anticonvulsant therapy for status epilepticus. *Cochrane Database Syst Rev* 2014;2014: CD003723.
- 26. Shorvon S, Baulac M, Cross H, Trinka E, Walker M; TaskForce on Status Epilepticus of the ILAE Commission for European Affairs. The drug treatment of status epilepticus in Europe: consensus document from a workshop at the first London Colloquium on Status Epilepticus. *Epilepsia* 2008;49:1277-1285.
- Dundee JW, Halliday NJ, Harper KW, Brogden RN. Midazolam. A review of its pharmacological properties and therapeutic use. *Drugs* 1984;28:519-543.
- Yasiry Z, Shorvon SD. The relative effectiveness of five antiepileptic drugs in treatment of benzodiazepine-resistant convulsive status epilepticus: a meta-analysis of published studies. *Seizure* 2014;23:167-174.
- Brigo F, Del Giovane C, Nardone R, Trinka E, Lattanzi S. Intravenous antiepileptic drugs in adults with benzodiazepine-resistant convulsive status epilepticus: a systematic review and network meta-analysis. *Epilepsy Behav* 2019;101:106466.
- Cock HR; ESETT Group. Established status epilepticus treatment trial (ESETT). *Epilepsia* 2011;52 Suppl 8:50-52.
- Kapur J, Elm J, Chamberlain JM, Barsan W, Cloyd J, Lowenstein D, et al. Randomized trial of three anticonvulsant medications for status epilepticus. N Engl J Med 2019;381:2103-2113.
- Cranford RE, Leppik IE, Patrick B, Anderson CB, Kostick B. Intravenous phenytoin: clinical and pharmacokinetic aspects. *Neurology* 1978; 28:874-880.
- Riviello JJ Jr, Roe EJ Jr, Sapin JI, Grover WD. Timing of maintenance phenytoin therapy after intravenous loading dose. *Pediatr Neurol* 1991; 7:262-265.
- O'Brien TJ, Cascino GD, So EL, Hanna DR. Incidence and clinical consequence of the purple glove syndrome in patients receiving intravenous phenytoin. *Neurology* 1998;51:1034-1039.
- Earnest MP, Marx JA, Drury LR. Complications of intravenous phenytoin for acute treatment of seizures. Recommendations for usage. *JAMA* 1983;249:762-765.
- Ramsay RE, DeToledo J. Intravenous administration of fosphenytoin: options for the management of seizures. *Neurology* 1996;46:S17-S19.
- Limdi NA, Knowlton RK, Cofield SS, Ver Hoef LW, Paige AL, Dutta S, et al. Safety of rapid intravenous loading of valproate. *Epilepsia* 2007; 48:478-483.
- Trinka E, Höfler J, Zerbs A, Brigo F. Efficacy and safety of intravenous valproate for status epilepticus: a systematic review. CNS Drugs 2014;28:623-639.
- Bryant AE 3rd, Dreifuss FE. Valproic acid hepatic fatalities. III. U.S. experience since 1986. *Neurology* 1996;46:465-469.
- 40. Zelano J, Kumlien E. Levetiracetam as alternative stage two antiepileptic drug in status epilepticus: a systematic review. *Seizure* 2012;21:

233-236.

- Zheng F, Du C, Wang X. Levetiracetam for the treatment of status epilepticus. *Expert Rev Neurother* 2015;15:1113-1121.
- 42. Wasterlain CG, Stöhr T, Matagne A. The acute and chronic effects of the novel anticonvulsant lacosamide in an experimental model of status epilepticus. *Epilepsy Res* 2011;94:10-17.
- 43. Höfler J, Trinka E. Lacosamide as a new treatment option in status epilepticus. *Epilepsia* 2013;54:393-404.
- 44. Strzelczyk A, Zöllner JP, Willems LM, Jost J, Paule E, Schubert-Bast S, et al. Lacosamide in status epilepticus: systematic review of current evidence. *Epilepsia* 2017;58:933-950.
- 45. Santamarina E, González-Cuevas M, Toledo M, Jiménez M, Becerra JL, Quílez A, et al. Intravenous lacosamide (LCM) in status epilepticus (SE): weight-adjusted dose and efficacy. *Epilepsy Behav* 2018;84:93-98.
- 46. Ramsay RE, Sabharwal V, Khan F, Dave H, Kafai C, Shumate R, et al. Safety & pK of IV loading dose of lacosamide in the ICU. *Epilepsy Behav* 2015;49:340-342.
- Mayer SA, Claassen J, Lokin J, Mendelsohn F, Dennis LJ, Fitzsimmons BF. Refractory status epilepticus: frequency, risk factors, and impact on outcome. *Arch Neurol* 2002;59:205-210.
- Holtkamp M, Othman J, Buchheim K, Meierkord H. Predictors and prognosis of refractory status epilepticus treated in a neurological intensive care unit. J Neurol Neurosurg Psychiatry 2005;76:534-539.
- Novy J, Logroscino G, Rossetti AO. Refractory status epilepticus: a prospective observational study. *Epilepsia* 2010;51:251-256.
- Sutter R, Marsch S, Fuhr P, Rüegg S. Mortality and recovery from refractory status epilepticus in the intensive care unit: a 7-year observational study. *Epilepsia* 2013;54:502-511.
- 51. Kowalski RG, Ziai WC, Rees RN, Werner JK Jr, Kim G, Goodwin H, et al. Third-line antiepileptic therapy and outcome in status epilepticus: the impact of vasopressor use and prolonged mechanical ventilation. *Crit Care Med* 2012;40:2677-2684.
- Hocker SE, Britton JW, Mandrekar JN, Wijdicks EF, Rabinstein AA. Predictors of outcome in refractory status epilepticus. *JAMA Neurol* 2013;70:72-77.
- Sutter R, Marsch S, Fuhr P, Kaplan PW, Rüegg S. Anesthetic drugs in status epilepticus: risk or rescue? A 6-year cohort study. *Neurology* 2014;82:656-664.
- Marchi NA, Novy J, Faouzi M, Stähli C, Burnand B, Rossetti AO. Status epilepticus: impact of therapeutic coma on outcome. *Crit Care Med* 2015;43:1003-1009.
- 55. Fragen RJ. Pharmacokinetics and pharmacodynamics of midazolam given via continuous intravenous infusion in intensive care units. *Clin Ther* 1997;19:405-419.
- Fernandez A, Lantigua H, Lesch C, Shao B, Foreman B, Schmidt JM, et al. High-dose midazolam infusion for refractory status epilepticus. *Neurology* 2014;82:359-365.
- Bailie GR, Cockshott ID, Douglas EJ, Bowles BJ. Pharmacokinetics of propofol during and after long-term continuous infusion for maintenance of sedation in ICU patients. *Br J Anaesth* 1992;68:486-491.
- Kotani Y, Shimazawa M, Yoshimura S, Iwama T, Hara H. The experimental and clinical pharmacology of propofol, an anesthetic agent with neuroprotective properties. CNS Neurosci Ther 2008;14:95-106.
- Mirrakhimov AE, Voore P, Halytskyy O, Khan M, Ali AM. Propofol infusion syndrome in adults: a clinical update. *Crit Care Res Pract* 2015; 2015:260385.
- 60. Ferlisi M, Shorvon S. The outcome of therapies in refractory and super-refractory convulsive status epilepticus and recommendations for therapy. *Brain* 2012;135:2314-2328.
- Claassen J, Hirsch LJ, Emerson RG, Mayer SA. Treatment of refractory status epilepticus with pentobarbital, propofol, or midazolam: a systematic review. *Epilepsia* 2002;43:146-153.
- Rossetti AO, Milligan TA, Vulliémoz S, Michaelides C, Bertschi M, Lee JW. A randomized trial for the treatment of refractory status epilepticus. *Neurocrit Care* 2011;14:4-10.

Kim D et al.

- 63. Meierkord H, Boon P, Engelsen B, Göcke K, Shorvon S, Tinuper P, et al. EFNS guideline on the management of status epilepticus in adults. *Eur J Neurol* 2010;17:348-355.
- 64. Gomes D, Pimentel J, Bentes C, Aguiar de Sousa D, Antunes AP, Alvarez A, et al. Consensus protocol for the treatment of super-refractory status epilepticus. *Acta Med Port* 2018;31:598-605.
- Naylor DE, Liu H, Wasterlain CG. Trafficking of GABA_A receptors, loss of inhibition, and a mechanism for pharmacoresistance in status epilepticus. *J Neurosci* 2005;25:7724-7733.
- Naylor DE. Glutamate and GABA in the balance: convergent pathways sustain seizures during status epilepticus. *Epilepsia* 2010;51 Suppl 3:106-109.
- Rosati A, L'Erario M, Ilvento L, Cecchi C, Pisano T, Mirabile L, et al. Efficacy and safety of ketamine in refractory status epilepticus in children. *Neurology* 2012;79:2355-2358.
- Gaspard N, Foreman B, Judd LM, Brenton JN, Nathan BR, McCoy BM, et al. Intravenous ketamine for the treatment of refractory status epilepticus: a retrospective multicenter study. *Epilepsia* 2013;54:1498-1503.
- Rosati A, De Masi S, Guerrini R. Ketamine for refractory status epilepticus: a systematic review. CNS Drugs 2018;32:997-1009.

- Zeiler FA. Early use of the NMDA receptor antagonist ketamine in refractory and superrefractory status epilepticus. *Crit Care Res* Pract 2015;2015:831260.
- 71. Fujikawa DG. The two faces of electrographic status epilepticus: the walking wounded and the ictally comatose. In: Wasterlain CG, Treiman DM, editors. *Status epilepticus: mechanism and management*. Cambridge, MA: MIT Press, 2006;109-112.
- 72. Bauer G, Trinka E. Nonconvulsive status epilepticus and coma. *Epilepsia* 2010;51:177-190.
- 73. Sutter R, Semmlack S, Kaplan PW. Nonconvulsive status epilepticus in adults insights into the invisible. *Nat Rev Neurol* 2016;12:281-293.
- Uysal U, Quigg M, Bittel B, Hammond N, Shireman TI. Intravenous anesthesia in treatment of nonconvulsive status epilepticus: characteristics and outcomes. *Epilepsy Res* 2015;116:86-92.
- Amengual-Gual M, Sánchez Fernández I, Wainwright MS. Novel drugs and early polypharmacotherapy in status epilepticus. *Seizure* 2019;68: 79-88.
- Wasterlain CG, Baldwin R, Naylor DE, Thompson KW, Suchomelova L, Niquet J. Rational polytherapy in the treatment of acute seizures and status epilepticus. *Epilepsia* 2011;52 Suppl 8:70-71.